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Clinical Guideline: proton pump inhibitors and alternatives to
subcutaneous ranitidine

¢ New hyponatraemia is not associated with ongoing PPI therapy
e Hyponatraemia with a PPl is most likely to be associated with omeprazole
e Lansoprazole is rarely associated with hyponatraemia®

There are ongoing supply problems with ranitidine in all formulations. This looks
likely to continue.

Indications for a PPI

Acid dyspepsia

Peptic ulceration

Prevention and treatment of NSAID-related ulceration
Eradication of H. pylori

Corticosteroids alone do not significantly increase the risk of peptic ulceration
outside the intensive care setting. However, when prescribed with an NSAID they
increase the risk 15 fold.

Adverse effects of a PPI
Long term use of PPIs has been linked to serious adverse effects such as:

e Clostridium difficile infection

e Increased risk of bone fractures

e Increased mortality in older patients

e Acute interstitial nephritis

e Hypomagnesaemia

e Vitamin B12 deficiency

e Rebound acid hypersecretion syndrome
e Community acquired pneumonia?®

When to prescribe a PPI as prophylaxis
e Prophylaxis with a PPI is not required in asymptomatic patients unless an
NSAID is to be prescribed, in which case see the following algorithm?.
e A coxib alone gives better Gl protection than a nonselective NSAID plus
PPI*.
e Prescribe for the shortest time possible.
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antiplatelet therapy
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[ Need for NSAID or ]

treat if infected

Test for H pylori; /[
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History of ulcer complication
History of ulcer disease (non-bleeding)

NG

Gl bleeding

Dual antiplatelet therapy

Concomitant oral anticoagulation/antiplatelet/
NSAID

Patients >45 years of age receiving long-term
regular NSAID

Patients =65 years of age receiving short-term

or intermittent NSAID'

~

/

N\

I lYes

/Dc:-es the patient have two or more risk factors?
* =65 years of age (without NSAID)

Oral Corticosteroid use

Dyspepsia or GORD symptoms

SSRIs
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11-1V), significant liver or renal disease (e.g.

\. Heavy smoking or excess alcohol consumpt

Severe co-morbidity (malignancy, Heart failure (NYHA

and cirrhosis, CVD, diabetes, or hypertension)

N

Before commencing
Yes long-term treatment
consider risks (see
overleaf) vs benefits

CKD 4&5 No

—

Lansoprazole™ 15mg OD \

Or appropriate cost effective
PPI

! Patient to be advised to
only take PPI whilst
receiving short-term or

intermittent NSAIDs.
\_ J

ion /

g

No PPI required

-,

*To aid bicavailability of lansoprazole it should be taken at least 30 minutes before food. If this is difficult pantoprazole 20mg taken

1 hour before food is an alternative.
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Is a PPl needed?

Yes

e Can the patient swallow?
e Is nausea and vomiting

Prescribe lansoprazole under control?

Yes

fastab 15-30mg od e If they have bowel

obstruction is this distal
(i.e. large bowel)?

No

Prescribe pantoprazole
subcutaneously (see
below)

Subcutaneous pantoprazole*

Pantoprazole injection is available in vials of 40mg

Reconstitute with 10mL of 0.9% saline

Administer via deep subcutaneous bolus over approximately two minutes
once daily (suitable sites include lateral aspects of thighs, ensuring rotation of
injection sites)
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